Berryville Town Council

MEETING AGENDA
Berryville-Clarke County Government Center
101 Chalmers Court, Second Floor
Main Meeting Room
Work Session
September 7, 2023

4:00 PM

Item Page

1. Call to Order
2. Approval of Agenda

3. Unfinished Business
Review Preliminary Engineering Report--Water Treatment Plant

4. New Business
5. Other

6. Closed Session

The Council will enter closed session in accordance with section 2.2-3711.A.29 of the Code of Virginia
for discussion of the award of a public contract involving the expenditure of public funds.

7. Adjourn

Page 1 of 1



PRELIMINARY ENGINEERING REPORT

WATER TREATMENT
PLANT IMPROVEMENTS

Berryville, Virginia

Prepared For:

Town of Berryville
[...]
with more recent growth between 1990 and 2020 averaging 1.1% per year.,

Table 1-1 Town of Berryville Historical Population

1950 1,401

1960 1,645 1.62%
1970 1,569 -0.47%
1980 1,752 1.11%
1990 3,277 6.46%
2000 3,002 -0.87%
2010 4,185 3.38%
2020 4,534 0.80%

Total Average Annual Growth Rate

from 1950 - 2020 1.69%
Total Average Annual Growth Rate

from 1970 - 2020 2.15%
Total Average Annual Growth Rate

from 1990 - 2020 1.09%

The 2021 demographic data for the Town is summarized in Table 1-2.

Table 1-2 Town of Berryville Demographic Data

Land Area (square miles) 2.3
Estimated Population 4,494
Median Age 45.9
Average Household Size (persons) 2.6
Median Household Income 81,765
Per Capita Income ($/Person) 35,828
Unemployment Rate 7.1%
Poverty Rate 10.5%
Source: Unemployment Rate from HomeArea.com; other data
from Census data - American Community Survey 2021 5-Year

Within the Commonwealth of Virginia there are two well-respected organizations that are considered to
conduct research and publish reliable data on local population growth for many years. One is a state agency
known as the Virginia Employment Commission, and the second is an academic research agency within the



Preliminary Engineering Report Page |7

University of Virginia called the Weldon Cooper Center. Neither of these agencies publish population
forecasts for towns with a population less than 5,000; accordingly, the Town of Berryville’s population
growth forecast is not directly provided. However, both agencies publish and regularly update forecasts
for all counties in Virginia, including Clarke County within which the Town of Berryville is the county seat.
For this report, growth forecasts for the Town of Berryville will be extracted from published forecasts for
Clarke County, further taking into account an historical comparison of Town and County growth.

As shown in Table 1-3, the Virginia Employment Commission projects future population growth for Clarke
County to average about 0.51% per year, from a census of 14,783 in 2020 to a forecasted population of
17,199 in 2050. The Weldon Cooper Center projects a lower average of about 0.39% per year, with a
forecasted population of 15,965 in 2040. Weldon Cooper does not forecast beyond 2040. Historically,
Clarke County grew at an average rate of greater than 1% per year between 1950 and 1990, but growth
has slowed since 1990. The average growth rate between 1990 and 2020 has been 0.67% per year.
Comparing the growth rate for the past 30 years to the forecast for the next 30 years suggests that this
trend of slower growth will continue.

pulation

Table 1-3 Clarke County Historical and Forecasted Po

|
|
|
|
|
|

1950 7,074
1960 7,942 1.16%
1970 8,102 0.20%
1980 9,965 2.09%
1990 12,101 1.96%
2000 12,652 0.45%
2010 14,034 1.04%
2020 14,783 0.52%
2030 15,309 0.35% 15,266 0.32%
2040 16,133 0.53% 15,965 0.45%
2050 17,199 0.64%
Total Average Annual Growth Rate from 1950 - 2020 1.06%
Total Average Annual Growth Rate from 1970 - 2020 1.21%
T(|)tal Average Aimual Growth RTte from 1990 -|2020 0.67%
Forecast Annual Growth Rate from 2020 -2050 (VEC) 0.51%
Forecast Annual Growth Rate from 2020 -2040 (Weldon Cooper) 0.39%
Sources: U; Decennial Ce:lvsus, www.vec. tlrirginia.gov/pdfl/pop_projs.pdf clmd
https://demographics.coopercenter.org/virginia-population-estimates/




Preliminary Engineering Report Page | 8

Historical population growth of Clarke County can be compared to the historical population growth rate for
the Town of Berryville by comparing results in Table 1.1 for the Town with Table 1.3 for the County. When
looking at growth rates for each decade, the Town grew at a faster rate in four decades while the County
grew faster in three decades. The spread was more dramatic in the decades when the Town growth
exceeded the County. When comparing the average growth rates for longer periods (1950-2020, 1970-
2020, and 1990-2020) the data indicates Town has been growing at a faster rate than the County. In 1950
the Town population was 1,401 or 20% of the County’s population of 7,074. By 2020 the Town’s population
was 31% of the County’s population (4,534 people compared to 14,783 people). Over the historical period
shown in the two tables, the trend is toward a growth rate for the Town that is 1.6 to 1.75 times the County
growth rate.

Over the period of this analysis, the Town has grown in area through annexations in addition to growth
through development of infill property. The Town experienced a significant increase in population between
1980 and 1990 through the addition of 350 acres of Annexation Area A to include 922 people. Since 1990
the Town has grown within the boundary of Annexation Area B. This growth area is administered by both
the Town of Berryville and the County of Clarke.

The Town of Berryville and Clarke County both adopted a 2015 Berryville Area Plan in May 2016, which
provides for three potential areas along the Town’s southern border to be added in the coming decades to
continue to meet the anticipated housing and economic demands of the region. Most of the area
considered in this Plan was vacant at the time of adoption of the plan, suggesting that it is more a direction
for which organic growth can occur than an inducement that could or would accelerate growth.

Applying the Weldon Cooper future growth forecast for Clarke County (0.39% per year) and the lower ratio
of 1.6 for Town growth compared to County growth, a lower end forecast for Town of Berryville growth
would be 0.625% per year. This rate would correspond to a growth of 20.6% over 30 years. Applying the
Virginia Employment Commission future growth forecast for Clarke County (0.51% per year) and the higher
Town/County ratio of 1.75 would yield a higher end future growth rate for the Town of 0.89% per vyear.
This rate would correspond to a growth of 30.4% over 30 years.

Table 1-4 Town of Berryville Future Population Forecast

2020 4,534 4,534

2030 4,830 4,950
2040 5,140 5,410
2050 5,470 5,910

Over the next 30 years, the Town of Berryville is likely to grow in population at a rate of between 20% and
30% of current population. A mid-point rate of 25% in 30 years will be used as a basis for forecasting future
water demand.



Preliminary Engineering Report Page |9

1.5 Community Engagement

Decisions regarding this project have been made by the Berryville Town Council after consulting with
Pennoni. The Town Council determined that the water treatment plant should be improved by 2027 in
accordance with the 2019 Utility Rate Study. The review of this study and subsequent budget and capital
improvement plan determinations have occurred during the course of public meetings. Prior to the
approval of the Preliminary Engineering Report the Town Council will engage with the public to seek
additional input.



Preliminary Engineering Report Page |10

2. EXISTING FACILITIES

2.1 Location Map

The Town of Berryville WTP is located on the northwest corner of Lockes Mill Road (VA. SEC. RTE 618) and
Springsbury Road (VA. SEC. RTE 613) with an access drive entrance along Springsbury Road. The general
location of the Town of Berryville WTP, raw water intake, and booster pump station are shown in the plan
sheets provided within Appendix C of this report. Both historical as-built plans and concept design plans
are provided. General site plans for the raw water intake and booster pump station, raw water transmission
pipe and the WTP, taken from the original drawings by Gilbert W. Clifford & Associates (GWCA) dated

October 1982 and 1983.

Figure 2-1 General Location Map

anl D

\ [ A\

\ " Approximate localion of Existing
! /_Walerfrealmeaniaanncﬂi‘ﬁes.

£5a
\ .~J-.»-i.,n"=" ah Rlvyr
\ :
(4
‘A (&
/ &
!
( \ [ ‘.
J o,
e,
f
rd y
K [ ,.".Appfoxirnaie location of
& (t,’ + Clean Raw Waler Intake
"- /‘and Pump Slation.
6/28/2023, 10:12:54 AM 1:9,028
0 007 0.5 03mi
] 0.13 025 0'5 km

Sheet 2 of the GWCA plans in Appendix C provides a schematic diagram to illustrate how the unit processes
of the original facilities were designed to operate. The present treatment facilities continue to operate as
provided in this schematic diagram with the exception that gas chlorinators have been replaced with a
sadium hypochlorite tank and chemical feed system for the chlorination step. The sodium hypochlorite
tank and feed system are located in a separate utility building that was added to the site east of the Control

and Operations Building.

Photographs of the existing facility are included in Appendix B of this report.




Preliminary Engineering Report . Page |11

2.2 History

The Town of Berryville provides public water and sewer services for the Town residents and businesses.
Constructed in 1983, the Town’s raw water intake, booster pump station, and the water treatment plant
{(WTP) were placed outside of the Town limits, but within Clarke County. The raw water for the WTP is
surface water sourced from the Shenandoah River. The Berryville Water System provides approximately
1,879 residential and commercial service connections. The average daily water production is 380,000
gallons per day, with a permitted design capacity of 864,000 gallons per day. The Town also owns and
maintains three water storage tanks which together provide 3.5 million gallons of water storage.

The existing water intake facilities consist of a screened water intake from the Shenandoah River,
a raw water pump station and transmission pipeline to the Pre-Settling Tank at the WTP. The water
treatment facilities utilize an in-line rapid mix, followed by flocculation, sedimentation, and mixed
media filtration. The residual floc and filtered by-products are removed and settled in the sludge
lagoons. The water receives chemical treatment before heading to the clearwell and entering the
distribution system via high service pumping.

Figure 2-2 Schematic System Flow Diagram

2.3 Condition of Existing Facilities

The existing WTP and the raw water intake, pumping and transmission were all designed by Clifford &
Associates and constructed in the early 1980s. It was state-of-the-art conventional treatment at the time
of its construction and has generally served the Town well for 40 years with only minor added
improvements. However, many of the process units are now advancing beyond the expected useful life
and showing signs of failure and need for rehabilitation or replacement.

2.3.1  Plant Performance

The Town’s operational personnel provided copies of the Town’s WTP Production Data for the eighteen-
year period from 2005 to 2022:

From a review of the Monthly Operating Reports submitted by the Town to the Virginia Department of
Health, the treatment process yields excellent results in the overall quality of water to the distribution
system. Filtered water turbidities are consistently less than 0.1 NTUs, which is well below the allowed
maximum level of 0.3 NTU. Alkalinity isin a range generally between 80 and 150, representing a water that
is neither too hard nor too soft. The Town uses a corrosion inhibitor and lead and copper testing is
consistently in compliance. Chlorine levels at the high service pumping is generally in an acceptable range
between 1.4 and 2.5 mg/L. pH is generally between 7.0 and 7.6. The Town chooses to add fluoride to the
water for prevention of tooth decay and maintains a level between 0.55 and 1.00 mg/L.

Turbidity of the clarified water generally varies between 3.0 and 5.0 NTU but some reports show spikes as
high as 20 to 25 NTU. From a visual inspection of the treatment units, one end of the tube settler assembly
has slipped below the water level in one of the treatment units, most likely from one or more fasteners
under the water surface that has failed. This condition would affect the performance of the clarification or
sedimentation step and may be a part of the cause of performance spikes. Fortunately the filtration step
to-date is compensating for any limitations in the clarification step, but these observations represent an
indicator that age of the treatment units is beginning to affect performance, whereby replacement with
new units or an alternative membrane process is important,



Preliminary Engineering Report Page |12

The Town is also required to meet the federal Disinfection/Disinfection Requirements Rule, which includes
quarterly sampling at two locations in the water distribution system analyzed for trihalomethanes and
haloacetic acids. An average of the most recent four samples must be averaged for each site and compared
to the federal maximum contaminant level. Unfortunately, the Town marginally failed to meet the limit for
haloacetic acids in the third quarter of 2022 and the first quarter of 2023, and while samples for
trihalomethanes were compliant during this period, results were above 80% of the limit.

The Town initiated an investigation in June 2023 to obtain samples in the water treatment plant and the
distribution system to better understand the formation of disinfection by-products (DDBPs) and how to
balance and optimize the process to limit their production. DDBPs form from the reaction of chlorine with
trace residual organic matter in the treated water. Organic matter is normally harmless in water and is
present in nature but form DDBPs when reacting in the water system with chlorine. DDBPs injected in
elevated quantities over a lifetime can lead to chronic health concerns. To remaove all organic matter from
water would be extremely costly, and chlorine is necessary for disinfection of water from viruses, bacteria,
and microbial material, therefore the goal is a balanced process to keep DDBPs below harmful ranges while
maintaining cost-effective water treatment and adequate disinfection.

2.3.2 Water Treatment Plant Flow
The annual average flows were as follows:

Table 2-1 WTP Flow Summary

2013 0.324

2014 0.342
2015 0.339
2016 0.322
2017 0.322
2018 0.403
2019 0.450
2020 0.431
2021 0.466
2022 0.429

Over the ten years (2013-2022) the WTP operated at slightly less than 45% of its operational design
capacity, with up and down trends seen month to month reflective of seasonal water usage patterns. Using
the most recent five years of data the average water filtered is 0.436 MGD, which bring the WTP to just
over 50% of its capacity. Based upon the past five years and a higher end projected population growth of
30% by 2040, the annual average flow projected to be 0.557 MGD or approximately 65% of the design
capacity. The most water filtered in a single day was 0.977 MG on October 26, 2018.



Preliminary Engineering Report Page |13

2.3.3 Structural Condition Evaluation
2.3.3.1  Raw Water Intake and Pumping Station

The Town owns a singie raw water pump station which is contained within an existing 14-foot by 7-foot
underground concrete vault. The station houses the pump station controls and other electrical
equipment. There is an existing 8-inch pipeline which carries water from the pump station to the WTP
and electrical conduit which runs adjacent to the pipeline.

2.3.3.2  Control & Operations Building

The building occupied by the existing pre-engineered package water treatment units, most of the chemical
feed equipment, and the high service pumps as well as used for control & operations of the water freatment
process is a single-story pre-engineered metal building (PEMB) supported on conventional shallow concrete
spread and continuous strip footings with reinforced concrete foundations walls. The structure includes a
subterranean reinforced concrete structure for a clearwell and a partial basement used for high-service
pumping equipment. The level one slab generally consists of reinforced concrete on grade, and a
reinforced concrete flat plate slab over the basement, supported by reinforced concrete basement walls.

The above grade PEMB is a proprietary structural system that consists of a corrugated metal roof deck
supported by light-gage cold-formed metal “Z”- shaped purlins supported by non-prismatic wide flange
steel girders and columns. Wall panels are supported on several courses of concrete masonry block {CMU)